FIGURE 20-1 — KAISER BUMPERS - EXPLODED VIEW

174




8 rer——

il L i

=] O o b L B

o

|

|
]- 10
g 11
12
{_ 13
i 14

15

FIGURE 20-1 — KAISER BUMPERS - EXPLODED VIEW

PART NAME
Support, Front Bumper, Quter,
Right....::v.. e epa Ve e nizlelalalets

Support, Front Bumper, Center....
Spacer, Front Bumper Guard Bolt..

Flatwasher...... e
Locknut.......oouvu.ne PN
Bolt, Supports to Frame..........
Flatwasher, Supports to Frame
Bolt...... e S stuRa et
Locknut, Supports to Frame Bolt. .
Plate, Spacer.........cuuceuuran-
Bar, Front BUmMBer. .. ..covnweenrns

Insulator, Support to Bumper Bar.

Bolt, Front License Plate Bracket
1O BURDET . . v cc it i msccsmnmananaa

Guard, Fromt, Right..............

Bracket Assembly, Front License
Plate...... 5

Bumper, Front License Plate
Bracket.....cco. v iveeusamnnnnns

GROUP

20.208
20.208
20.260
20.260
20.260
20.208

20,208
20.208
20.200
20.200
20.208

20.100
20.260

20,100

. KEY

175

16

17

18

19
20
21
2z

23

24
25
26
27
28
29

PART NAME

Flatwasher, Front License Plate

Bracket to Bumper..............
Lockwasher, Front License Plate

Bracket to Bumper..............
Nut, Front License Plate Bracket

T Bumper...coscsassasas S e e
Bolt, Guards to Bar and Support..
Guard, Front, Left. ... .....cce0ex
Bolt, Bumper Bar to Suppeort......

Support,; Rear Bumper, Quter,
Right........ ..

Support, Rear Bumper, Inner,
Right... . veecvscsnasans

Support, Rear Bumper, Inner, Left
Support, Hear Bumper, Outer, Left
Bolt, Guards to Bar and Supports.

Guard, Rear........... als ale'sTelaragatale
Bar, Rear BUMPEr. .....co.oouenn..
Guard, Rear, Center..............




[+
L
oL
>
=2
=]
=
=
Q
o
L.

2 — FRAZER BUMPERS - EXPLODED VIEW

FIGURE 20-

176




T

»

»

w1 & e WM

e
b =S

13
14

15

FIGURE 20-2 =— FRAZER BUMPERS - EXPLODED VIEW 3

PART NAME

Support, Front Bumper, Outer,

Right......cvi iisucannanannass
Support, Front Bumper, Center....
Insulator, Support to Bumper Bar,
Flatwashnr...‘: ........... P CHG R
Locknut. .....oeiiiiininnnaannnnn
Flatwasher, Supports to Frame....
Locknut, Supports to Frame.......
Bolt, Supports to Frame..........
Plate, Spﬁcer ....................

Bolt, Bumper Bar to Supports.....
Bolt, Guard to Bumper Bar........

Bolt, Front License Plate Bracket
to Bumper BAT.......cceeesnrunns

Guard, Front, Left........ e e

Nut, Front License Plate Bracket
to Bumper Bar.....ccevnnuvarenns

Lockwasher , Front License Plate
Bracket to Bumper Bar..........

GROUP

20.
20.
20,
20.
20.
20.
20.
20,
20.
20.
20.

20.
20.

20,

208
208
208
200
200
208
208
208
200
200
260

100
260

100

100

177

KEY
186

17
13

19
20
21
22
23
24
25

26

27
ZB
29
30

PART NAME

Flatwasher, Front Licensé Plate
Bracket to Bumpor Bar..........

Bumper, Front License Plate......

Bracket Assembly, Front License
Plate., . ..cvoavivuvarnan ) SO Py P

Guard, Front, Right............ ek
Bar , Front Bumper..... 5 sy e
Support, Rear Bumper, Quter, Left

Support, Rear Bumper, Inner, Left
Plate, Nut Seat..........cvccuuna
Bar, Rear Bumper.:++ ..... e
Support, RHear Bumper, Inner,
RIght . o vl eyl i e
Support, Rear Bumper, Outer,
Right....vovciine PR P LI P

Guard, Rear Bumper, Outer, Right.
Guard, Hear

Guard, Rear

Bumper , Inner, Right.
Left..
Bumper , Outer , Left..

Bumper , Inner,

Guard, Rear

GROUP

EU.IUQ
20.100

20,100
20.2680
20.200
20.252
20.252
20.265
20,250

20.252

20.252
20.265
20.265
20.265
20.265



e A
BODY STYLES
F
2 z
FIGURE FART b = =
GROUP, PART NAME and DESCRIPTION MODELS AR I
MNLUMBER MUMBER = 5 Q3] =
+ | o | = S| &
NIERERERE
20.000 - SHOCK ABSORBER-FRONT
13-1-1| Shock Absorber......... ... 0o iiiinnnennnnn 205577 | All 2 2
13-1-1| Shock AbSOTbDEr . .. .u. v nnnnncennnnnmnansnns 205726 | 492,496 2
13=1-1| Shock Absorber (Heavy Dut¥).........cccco..... 203461 | All 2 2
13=1-1| Shock Abscrber (Heavy Duty) (Export)......... 206487 | All 2 2
13-1-1| Shock Abscrber............ B GO O O T Wi 203461 | 491,492 2| 2
13-1-9 Locknut..... B B G 00 (o O B O e e T R 202257 A1l 4] 4| 4| 4| 4
20.002 - SHOCK ABRSORBER TO UPFER SUPPORT
CUSHION
13-125' {Cushioniryieesese e & - F .. veaas | 204151 [ ALL 4 4| 4| 4 4
Retainer, 13/32" I.D.......... B el s 201015 | A1l 2| 2 2| 2| 2
Retainer, 1/2" I.D..... A S d i A d e ke 202867 | A1l 21 2] 2| 2| 2
13-1-4 | Retainer (Pilot) 9/716" I.D......cuvvevunnnans 201118 | A1l 2] 2] 2| 21 2
20.004 - SHOCK ABSORBER TO FRONT SPRING
SEAT CUSHION
A DT e th Al iiate s e g o wh fi vis afe miatminle s mmm aa i nan m e 204151 | All 4| 4| 4| 4| 4
Retainer, 13/32" I1.D...... i R e R O 201015 | A1l 2 2| 2| 2| 2
Retainer, 172" I.D........0ivvrnn. ST T 202867 | All 2 2| 2| 2| 2
o b e o T e 201491 | A1l 2| 2| 2| 2] 2
13-1-6| SUPDOrt. .. .vcrunssordontrrantesnrtnnanssnasnns 204854 | A1l 2l 2| 2| 2| 2
20.010 - SHOCK ABSOREBER-REAR
12-2-4 | Shock AbBorber.......c0c0ieiveninrnnss gerefare i 205578 | All 2 2
12-2-4 | Bhock AbSorber.......ccvveuwnraas efelalTate elenel s e o n 205727 | 492,496 2
12-2-4 | Bhock Absorber {(Heavy Dut¥)......ccvecurnnnrnna 203462 | A1l 2 2
12-2_4 | sheck Absorber (Heavy Duty) {(Export)......... 206488 | A1l 2 2 :
12.2-4 | Shock Absorber.......... L SR I b oy L TP 203462 | 491,492 2| 2|
12=2=3 | BushiDg. ..o ovmusnnnriaanina e Ty TR YT LR caees | 201494 | ALl 8| B| 8] B| B
12.2_5 Flatwasher, Outer (15/32" x 1 1/4" x 1/18") | 201495 | A1l 4| 4 4] 4] 4
1222 Flatwasher, Inner (21/32"I.D. x 1-5/16"0.D) | 206120 | A1l 2| 2| 2| 2] 2
12-2-1 Locknut, 7/16"=20 HX.......0cvnreennsnnnenn 658 | A1l 410 4| 4| 4| 4
20.100 - FRONT LICENSE PLATE BRACKET
20-1-14 | Bracket (incl. Bumper).......... 1 O TR T A et 204116 | A1l 1] 1{ 1| 1| 1
20-1-12 Bolt, 1/4"-20 x 58" Hx. Hd...v0'vrunrrrennn 257 | A1l 2| 2| 2| 2| 2
20-1-156 Flatwasher, 174" BM.......0.cvvvrcnrnnnnnns 243 | A1l 21 21 2| 2| 2
20-1-17 Lockwasher, 174" Med.........ciiiiinuevnnns 190 | All 2| z| 2] 2| 2
20-1-18 Kut, 1/4"-20 Hx.......... e e i 203 | A11 2l 2| 2| 2| 2
20-1-15 | Bumper........ R e T LT A T R R T b AP L B e 204117 | A1l 1] 11| 1] 1
20.106 - FRONT LICENSE PLATE MOUNTING PARTS
Bolt, 1/4"-20 x 916" Rd. Hd. S1.........00.. 440 | A1l 2| 2)2) 2| 2
Flatwasher, 1/4" Bm.....e.cicevsvmrennanrannens 243 | A1l 22 21 2] 2
Lockwasher, 1/4"™ Med...... . ...¢cceccennnnennnn 190 | A1l 2lzl2| 2|2
Hut, 1/4"-20 HX.....00uan R R 203 | All 2l 2|1 2] 2|2

178

sk




T
|
T
|
[
1
L]

-

CHASSIS MISCELLANEOUS 20
BODY STYLES
z
FIGURE PART 2 z =
GROUF, PART MAME and DESCRIPTION MODELS il 2 E e
MUMEBER NUMBER s|1212|32 H
- (] = = -
1l2]al[s] s
20.115 - REAR LICENSE PLATE BRACKET
KOTE: For Bracket on Utility Models, See
License Light, Group 30.0702.
Brac et e s s et ie m i m n r e mn e e s e aie 204118 | A1] 1 1] 1 1
Bolt, 1/4"-20 x 7/18" Hx. Hd..... G O 592 | A1l 2l 2| 2 2
Lockwasher, 1/4" Med....... I i o 1.0 R 190 | 411 2 2| 2 2
Hut, 1/4"-20 Hx............ B BN Ad ek i 203 | All 21 2| 2 2
Anti-Squeak...... Tt O T oA 0 oy e 204119 | A11 2l 2| = 2
o e o e R S S PR S 204120 | A11 1] 1] 1 1
Bolt, 1/74"-20 x 378" Tr. Hd. 81............ 753 | A1l 1l 1] 1 1
Lockwasher, 174" Med........ccoeieirennnnenn 190 | A11 1] 1] 1 1
Wut, 1/4"=20 HX..ovuneeunnnnnan. ARt Ak 203 | A11 1 1].1 1
20.119 - REAR LICENSE PLATE MOUNTING PARTS
Bolt, 1/4"-20 x 7/16" Rd. Hd. 31......... Tiaene 250 | A1l 21 2| 2] 2| 2
Flatwasher, 1/4" 8m.......cuviicieronincnnenns 243 | All 2| 2| 2] 2| 2
Speednut...... o 0 D O R R I R L P A e e o 205360 | A1l Z| 2| 2 2
ok, 1 480 B, e iee s srssanrnnsnronnses 235 | 491,402 2
20,200 - FRONT BUMPER BAR
20-1-10 [ Bar....oveeu.. R T D PhE e g E e 204121 | 491,492 1) 1| 1§ 11 1
20-1-18 Bolt, 7/16"-14 x 4"
RASEHA ., , .08 L, to Inner 205576 | 491,492 2l 2| 2] 2| 2
20-1-4 Flatwasher.......co00:.. Support 201471 | 491,492 21 2| 2| 2| 2
20.1-5 Locknut, 7/16"=14 Hx..... and Yaiats 696 | 491,492 21 2 2| 2] 2
20-1-3 | Spacer.......... T P Bumper 204124 | 491,492 2| 2| 2| 2| 2
20-1-9 | Plate, Spacer.............. Guard 204122 | 491,492 2l 2| 2] 2| 2
20-1-21 Bolt, 7/16"-14 x 1 1/2v
Oval Hd...... PO o e S to 204125 | 491,492 41 4 4| 4| 4
20-1-4 Flatwasher....voueuns £} e Duter | 201471 | 491,492 i 4| 4| 4| 4
20-1-5 Locknut, 7/16"-14 Hx..... Support 606 | 491,492 4| 4| 4| 4| 4
20-1-9 | Plate, Spacer.............. 204122 | 491,492 4 4| 4| 4| 4
R e B e e Y e ol el o 204126 | 495,496 1( 1
! 20-2-4 Flatwasher ............. : to Inner 201471 | 495,496 2| 2
20-4-5 Locknut, 7/16"-14 Hx.... Support andy.... 696 | 495,406 2|2
i Bumper Guard
20-2-10 Bolt, 7/16"-14 x 1 1/an A
ovael Hd, ............... L 204128 | 495,496 4| 4
20-2-4 Flatwasher....coeceenaans 5 A 201471 | 495,496 41 4
20-2-5 | Loeknut, 7/16"-14 Hx..... b 696 | 495,496 4| 4
20-2-9 | Plate, BPBCEr .. ...t renneronsnsnnassssses 204127 | 495,498 6| B
20.208 - FRONT BUMPER SUPPORT
20-1-2 | SupBort, Center..... .o os s emennonennnn 204129 | 491,492 11| 1].1]1
20-2-2 | Support, Center...... 0 veiseenenennnnnnnns 204131 | 495,496 1|1
20=1=1 | Support, Outer, Right, .. ... runnnerensn . | 204252 | 491,492 1 1] 1f 1) 1
20-2-1 | Bupport, Outer, Right.......vc0vvevuns A AT 204251 | 495,496 1|1
Suppert, Duter, Left.............. S I LA T 204253 | 491,492 p I 0 Y o | | L B |
Support, Quter, Left....... R atatteh e e a e P o ahyaria Ak 204132 | 495,496 1|1
20-1-6 Bolt, 1/29-20 x 1 5/8" to
Hx, Hd..oeuenuns i e e Frame 754 | A1l 41444 4

179




20 CHASSIS MISCELLANEOUS
BODY STYLES
=
FIGURE PART 3 E -
: 3 uf
T GROUP, PART MAME and DESCRIFTION . MODELS i % é : %
- ot = =1 [
HIERERERE
20.20% - FRONT BUMPER SUPPORT (Cont'd)
20-1-T Flatwasher, 9716 ..... Tele to RieTere 755 All 4| 4| 4 4] 4
20=-1-8 Locknut, 1/2"-20 Hx....... Frame 2231 All 4l 4| 4| 4| 4
203-1-11| Insulateor (to Bumper Bar).......... o S IO 204130 | All il 1| 1} 1| 1
Insulator (to Stone Deflector)........vocnuunn 206023 | all 2| 2 2f 2§ 2
20.250 - REAR BUMPER BAR
20-1-2B] BAT .+ i usssnnrammunaserericbsransnnan i 204133 | 491,492 il 1] 1 1
B T e e e s a8 s 1 1 g cmmmmcnnsnrans 206265 | 491,492 1
Bolt, 7/16"-14 x 1 1/2" ]
RATNEd: . i s n-a to EUEZEﬁ 491 ,492 2
20-1-26| Bolt, 7/16"-14 x 4" | e !
Rd. Hd.......oooiiianas Supports 205575 | 491 492 21 2 2 2
20-1-4 Flatwasher..........-.-.- 201471 | 491,492 21 2| 2 2| 2
20-1-5 Locknut, 7/16"-14 Hx..... . E96 | 491 ,492 20 21 2y 21 2
20-1-21 Bolt, 7/16"-14 x 1 1/2" J to .
Oval Hd....:s: 508 c0uaan Outer SRR 204125 | 491,492 21 2] 2 2] 2
20-1-4| Flatwasher......... I e PRSI e (EUCR 201471 | 491,492 2] 2|1 2| 2| 2
20-1-5| = Locknut, 7/16"-14 Hx..... e 696 | 491,492 2| 2| 2| 2| 2
20-1-9 | Plate, Spacer................ i eeecaienaeaa. | 204122 491,492 4| 4| 4| 4| 4
20-2-Z24| Bar.....«... B R T LT LR 204134 | 495,496 1] 1
20=2-4 Flatwasher..... R foret st mim im] o to Inner saan | 201471 | 495,498 2] 2
20-2-5 Locknut, 7/16"-14 Hx..... Support 606 | 495,496 2l 2
- 20-2-10 Bolt, T/16"-14 x 1 1/2¢ et
Oval Bd.......c..ciciaa tar 204128 | 495,496 al 2
20-2-4| TFlatwasher .............. oy p 201471 | 495,496 2| 2
20-2-5| Locknut, 7/16"-14 Hx..... PR 696 | 495,496 a| 2
20-2-9 | Plate, Spacer.......- S Fa e R . R e 204127 | 495,498 4| 4
20.252 - REAR BUMPER SUPPORT
20-1-23 | Support, Inner, Right...... ... iminnnnnnnns 204135 | 491,492 1f 11 1} 1} 1
20-1-24 | Support, Inner, Left.... ... iiininnunnannnas 204136 | 491,492 1| 1] 1| 11
. 20-1-22 | Support, Outer, Right......... ..o rnnn 204137 | 491,492 1] 1] 1} 1] 1
20=1=25| Support, Outer, Left.......co0ieivece-ns e tp eyt le 204138 | 491,492 1] 1| 1) 1] 1
20-2-25| Support, Inner, Right....... 000 0aceaes LA 204139 | 495,496 1] 1
20-2-22 | Support, Inner, Left........oooininnnnnensn 204140 | 495,496 il 1
20-2-26 | Support, Outer, Right........... ... c.0vvan 204141 | 495,496 1] 1
20-2_.21 | Support, Outer, Left...... ... i iinnnnnnnann 204142 | 495,496 1| 1
20-1=6 Bolt, 1/2"-20 x 1 3/8" Hx. Hd.........uuun 754 | A1l 6| 6] 6| 6| &
20=1=7 Flatwasher, 9/16" . .. ..cuceunvsrscss Srrlafelile et 755 | a1l 6| 6] 6| 6| €
20-1-8 Locknut, 1/2"-20 HX......oovvnrcansssssnaas 223 | A1l 6| B 6| 6
-20.260 - BUMPER GUARD-FRONT
20-1-13 | Guard, Right......... 00 inarrscrnsninnnannn 204143 | 491,492 1 1| 1] 1} 1
o ey N B B 33 Eors (O P i e d e e B Sannoos oo 204144 | 491,492 1| 1| 1} 1} 1
20=-1-19 Bolt, 7/16"-14 x 4" Rd. Hd................. 205576 | 491,492 a1 2| 2y 2] 2
20=1-4 Flatwasher..... A B S e R T e 201471 | 491,492 21 2| -2| 2] 2
20=1=5 Locknut, 7/16"-14 HX..xrnrrrrrnenmmnsannsns 606 | 491,492 2( 2| 2| 2 2
b e B - - T P 204124 | 491,492 21 21 2] 2| 2
B0n2a19 | GuATd, REZAE. . v iuunu v rnenssns 2 LN 204145 | 495,496 1| 1
20-2=13 | Guard, Left.... ... iiinnninnnun alela] sl sy 204146 | 495,496 1] 1
20=2=11 Bolt, 7/16"-14 = 1 1/8" Rd. Hd Carriage.. 752 | 495,496 2| 2

180

T




CHASSIS MISCELLANEQUS 20
BODY STYLES
pra
FIGURE - PART 2 z -
GROUP, PART NAME and DESCRIPTION MODELS "=l Elzld
. NUMBER HUMBER 2l3(gls|%
+ |w | >3]~
1 {z2]als| e
20.260 - BUMPER GUARD-FRONT (Cont’d)
20-2-4 Flatwasher..... N R R T T T s P 201471 | 495,496 4] 4
20-2.5 Locknut, 7/016"-1d4 HX.......0'v'vennnnnn, G696 | 495,496 4| 4
20,262 - GRILLE GUARD
Guard (less Bracket)......veeerrrrnrnneennnn. 205809 | 491 1
B T L e P ot e L e 205810 | 491 2
Lockwasher, T/16™ ... .. 0 nnrenseennnnnnens 143 | 491 2
Nut, 7/16"-20 Hx...... A O s 187 | 4m1 2
Bolt, 3/8"-16 x 2 1/4"
Hx., Hd.......... A A to [.... 212 | 491 2
Lockwasher, 3/8" Med.......... Brace|.... 192 | 491 2
Nut, 3/8"-16 Hx........ ria b 204 | 491 2
Bracket (Guard to Bumper).................... 205811 | 491 2,
Brace (Guard to Prame) . ... ....veeiennnnnns.. 205812 | 491 2
Bolt, 3/8"-16 x 2 1/4"
HXCHA. . oL s e e = 212 | 491 2
Lockwasher, 378" Med..... Frame 192 | 491 2
Wut, 3/8"-16 Hx....... 204 | 491 2
I T e T 205813 | 491 2
30.265 - BUMPER GUARD-REAR
L T e T S S P 204147 | 491,492 2|1 22| 2| 2
20-1-29 | Guard, Center. . ... ... nrernneerenan e nnss 205246 | 491,492 1] 1f 1 1
20-1-25lII Bolt, 7/16"-14 x 4" Rd. Hd...............u. 205575 | 491,492 3|31 3| 2| 3
20-1-4 Flatwasher................ Sl o eea s A G 201471 | 491,482 33|32 3
20-1-5 Locknut, T/16"-14 HX...oo'iirinmmnnnrnnnsnnn 606 | 491,492 3|3 3| 2|3
20-1-9 | Plate, o e T e e M o 204122 | 491,492 1111 1
20-2-28 | Guard, Inner, RIEBT.....oveeur s nnnnnnn... .. | 204146 | 495,496 1|1
20-2-29 | Guard, Inner, Left............ ER IO o e Y Y 204145 | 495,496 1|1
20-2-11 Bolt, 7/16"=14 x 1 3/8" Rd. Hd. Carriage, .. 752 | 495,496 21 2
20-2-4 Elatwashar bt s . o o i L e 201471 | 495,496 2( 2
20-2-5 Locknut, 7/16"-14 H¥.......0.¢0onemennnevnnn. G696 | 495,496 41 4
20-2=23 | Plate, Nut Beat. . e e e e ea | 204148 495,496 2| 2
20-2-9 Platahgspecer - o, L D e LA L LR 204127 | 495,496 2] 2
20-2-27 | Guard, LTy = T -3 T e . e 204149 | 495,496 1] 1
20-2-30 | Guard, Quter Tefto. . ol iemegaias . 5 204150 | 495,496 1|1
20-2-11 Bolt, 7/168"-14 x 1 3/a" to
Rd. Hd. Carriage....... Bumper To2 | 495,496 2| 2
20-2-4 Flatwasher..........o0v... Bar 201471 | 495,406 2| 2
20-2.4 Flatwasher.........vc00... To inner 201471 | 495,496 21 2
20-2-5 Locknut, 7/16"-14 Hx..... Support 696 | 495,496 21 2
20,300 - TOOLS
Tool Kit (incl. Jack, Wheel Bolt Wrench and
TOOdE) ot R e T e e 205415 | A1l 111111
Wrench, Wheel Bolt (3/4" Hx.J)....u.vinrvnnnns 203288 | All 1 1)1)11
F0-2-7 | Jack (inel. Base).....veerunne.. P i 204152 | A1l 1({11 1
30-2-7 | Jack (incl. T Ty P N Lt 206267 | 491,492 1
30-2-9 | Base (four sided Shaft holed................. 204153 [ All 1| 1 1yt
Base (three sided Shaft hele)................ 204154 A1l 1111 1

181




	kfpm460174.jpg
	kfpm460175.jpg
	kfpm460176.jpg
	kfpm460177.jpg
	kfpm460178.jpg
	kfpm460179.jpg
	kfpm460180.jpg
	kfpm460181.jpg

